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Test Report

Customer: Kvadrat Inc.

December 17, 2020

Subject: Specimens of the submitted sample were prepared and tested in accordance with

ASTM E 648-17 and/or Federal Test Method 372. NFPA 253

FLOORING RADIANT PANEL TEST

Sample Description

Kanon col. 0002
Kvadrat Rugs by Kinnasand

Test Assembly

Mounted on 6mm FRC Board
(Using Premium Multi Purpose Adhesive)

Test Results Specimen No. 1 Specimen No. 2 Specimen No. 3
Critical Radiant Flux 0.54 watts/cm? 0.48 watts/cm? 0.51 watts/cm?
Total Burn Length 37.0 cm 40.0 cm 39.0 cm

Flame Front Out 11.0 minutes 12.0 minutes 11.0 minutes
Average Critical Radiant Flux 0.51 watts/cm?

Estimated Standard Deviation 0.03 watts/cm?

5.9% coefficient of variation
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Our letters and reports are for the exclusive use of the customer to whom they are addressed, and their communication to any others or the use of the name of Independent
Textile testing Service, Inc., must receive out prior written approval. Our letters and reports apply only to the sample tested and are not necessarily indicative of the qualities of
apparently identical or similar products. The reports and letters and the name of Independent Textile Testing Service, Inc., are not to be used under any circumstances in

advertising to the general public.



